


Pos.no. Part no. Description Specification Remark Qty

A part

A-1 G335300000P Brake Lever Q235圆钢，φ7.5 485C红色 1

A-2 G3XW0000000 Limiting Stopper PP 黑色 1

A-3 G2320000000 Foam Pipe NBR，20×510×5 黑色 1

A-4 G333F000001 Upper Handle Q235焊接管，φ22/t=1.35 亮光黑 1

A-5 B1088W08050 Bolt M8X50 镀白锌 2

A-6 B5019W00000 Flat Washer Φ8.5xΦ16x1.5 镀白锌 4

A-7 G33C1100073 Knob PP，G46 注塑深银色 4

A-8 G23K0000000 Rope Guide Q235圆钢 电泳，黑色 1

A-9 G33J0000000 Handle Plug PP，G46 黑色 2

A-10 G23B0000001 Lower handle Q235焊接管，φ22/t=1.35 喷亮光黑 2

A-11 G33H2000000 Cable Support ABS，G46 黑色 1

A-12 B1010W08025 Bolt M8X25 镀白锌 2

A-13 B1036W08015 Bolt M8X15(头部13) 镀白锌 2

A-14 B2009W00000 Nut M8(头部对边13) 镀白锌 2

A-15 B2011B00000 Nut M6(总高11) 镀黑锌 1

A-16 G339X300000 Cable Fixing Clamp PA66+GAF 黑色 1

A-17 G239XX00500 Brake Cable 印G239XX00500 黑色 1

A-18 B1066B06032 Bolt M6X32 镀黑锌 1

B part

B-1 Y6100000000 Engine 定速\红色加浓泵\Q161轴 1

B-2 B1077W08025 Bolt M8X25 镀白锌 3

B-3 BE001W00000 Flat Key 45，4.775×5×30 本色 1

B-4 G353XX00000 Blade Adapter Q235，G46 镀白锌 1

B-5 G2510000000 17" Blade 40MnB，t=2.5 磨砂黑色 1

B-6 G3520000000 Blade Washer 65Mn，t=3 电泳黑 1

B-7 B1001B00032 Blade Bolt 20Cr，3/8-24UNFX35 黑色 1

C parts

C-1 B1058W06012 Bolt M6X12 镀白锌 2

C-2 G24BC000000 Height Adjustment Plate Q235，t=1.5 电泳黑 1

C-3 B2008W00000 Nut M6 镀白锌 2

C-4 G22C0000000 Right Bracket Q235，t=2.5 喷塑亮光黑 1

C-5 B1036W08015 Bolt M8X15(头部13) 镀白锌 4

C-6 B2028W00000 Nut M8 镀白锌 4

C-7 G22101X0001 Deck DC06，t=1.2 喷亮光黑 1

C-8 G26L0000000 Mulching Plug PP，G42 黑色 1

C-9 G32E0000000 Cable Sleeve PVC，G46 黑色 1

C-10 G22B0000000 Left Bracket Q235，t=2.5 喷塑亮光黑 1

C-11 G26A0000010 Rear Cover PP，G42 黑色 1

C-12 G26H0000000 Rear Cover spring 碳素弹簧钢丝 镀白锌 1

C-13 G26D0000000 Rear Cover Shaft Q235，φ6 镀白锌 1

C-14 G2240000010 Front face PP，G42 黑色 1

C-15 B3036W00000 Screw ST4.2X13-C型 镀白锌 4

D part

D-1 G244000000P Height Adjustment Handle PP，G42 485C红色 1

D-2 G2490000100 Rear Wheel Shaft Assy G42 电泳黑 1

D-3 B6009B00000 Spring Washer 65Mn，φ13Xφ23.5X0.3X2.5 镀黑锌 4

D-4 BB004W00000 Split Pin D1.7X34 镀白锌 2

D-5 G24F0000000 7" Wheel PVC+PP，G42 黑色 2

D-6 B2017W00000 Nut M8(头部对边13) 镀白锌 4

T200F2004 G42P-A1 parts list



D-7 G24R200000P 7" Wheel Cover PP，G42 485C红色 2

D-8 G24DP000000 Shaft Sleeve PA66+GF10%，G42S 本色 1

D-9 B1053W05016 Bolt M5X16 镀白锌 4

D-10 G24D1P00000 Shaft Sleeve PA66+GF10%，G42S 本色 1

D-11 G245X000000 Front Wheel Shaft G42 电泳黑 1

D-12 G24BG000000 Shaft Sleeve PA6+GF30%，G42S 本色 4

D-13 G24E0000000 6 inch wheel PVC+PP，G42 黑色 2

D-14 G24P000000P 6" Outer Wheel Cover PP，G42 485C红色 2

D-15 B1058W06012 Bolt M6X12 镀白锌 2

D-16 B2008W00000 Nut M6 镀白锌 2

D-17 B5029W00000 Flat Washer φ8.5Xφ20X1 镀白锌 1

D-18 G2410000000 Height Adjustment Connecting RodQ235，φ14×1.35 喷塑亮光黑 1

E part

E-1 G2641200000 Metal Bracket Q235圆钢 亮光黑 1

E-2 B5032W00000 Flat Washer φ5Xφ32X1.2 镀白锌 4

E-3 B3036W00000 Screw ST4.2X13-C型 镀白锌 4

E-4 G2661120010 Cover Plate PP，G42 黑色 1

E-5 G2641110010 upper Cover PP，G42 黑色 1

E-6 G20F2000000 Fabric Bag 300g黑色布袋，PE边条485C红色印VICTOR 1


